— MILL TEST CERTIFICATE HYLINGHAI
£3
Customet GERDAU CORSA SAPI DE CV STEEL
) 63, Jungbong—daero, Dong-gu,
L/C No. CPCMXHS00022 jleadiBlics Inchacn,401~712, S. Korea
PIO No. 32201501211 EN 10204(2004) TYPE 3.1 Coryfioats bo: 1H201501 05199 - 28
Commodity HOT ROLLED WIDE FLANGE BEAMS kel
Soscification cgiTahgé\vgm LT o | Dete of lasue 2016-02-02
T ‘ Chemical Gomposilior: (%) Tensie Test | Impact Test (V—notch)
Dimersions | o | | G st wn] P ]8]S0 ] A| No | Sn |oeM] 1 e o @ veis [ AV ] 3 | 2 | 8 [imact Secimen Size
& Langth " weights : NijCr| v N |CE™] strength | "8 PO Elongation™H -t pact spee
(kg) %100 xi000 [ %160 *x1000 %100 ~ Nfmm? R ) c
TaX11%X76 rT:! I . 58 428 Z5.5| 0.74
40,00 FT NO2B632 | o o7q| 18 19 98 2§ 8 17 23 g 15 423 26.0 07
T8X31X76 3 : 3y 3 . a3 250 0.7
40.00 FT N 026633 | gg gzl 19 1§ 97 33 10 3| o5 4 § 73 azd . 25.9 0.7
TEXT %76 , 3 B 239 25.9 6.7
40.00 FT N 028634 | g5 a77] 18 14 9§ 21| § 18 24 & 9 42 26.0 0.7§
[TBXTTX76 T} 23 & 4. 42 Z3.0] 0.7
40.00 FT NO26E35 | 54 459 19 14 7 29 " 4g 1sH 24 § 8 42 23.94 0.75
TBXT11X76 a4 i 5 44 35.0¢ 0.77
40,00 FT N 026636 | 45 08¢ 18 1§ 97 23 11 1 43 26.0] 0.7
TBXT1X76 : g : ' 43 56.0] 0.75
i N EEEE R 1 ad: =l g g
TBXI 1578 3 R — 428 25.0| D.78
40.00 FT N 026638 | 4ggad 18 29 97 23 6 W18 T4 e 4z 284 074
TEX1%TE B L1 Rl 577 348 BH 0.7
i N 026638 | oo ool 18 16 97| 2§ 12 1 S| B4 pop: S o
TAX11%76 63 —a 578 349 34.0] 0.78
40.00 FT N 026640 | gagyp 19 17 98 28 7 G4 4 o5 7] '3 4. 57 . 4sd 23.6 0.77
234 '
SUB TOTAL .-
{Nota) (i) Ceq: (CE=CHMn/8+Cr/5+V/5+Ma/5+Ni/15+Cuf15) {2) Gauge length : 200 mm {3) Yield Ralio = YP/TS
j‘ C A A N WE HEREBY GERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGE WITH THE
. ' ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q.A Team
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